‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂﬂﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
332H & 348H Hole Digger
Equipped With Honda GXV160 Engine

English-EN 26



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER %ﬂﬂﬂﬂl’ﬂl
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
Transmission Cover Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]

‘ON BACK SIDE
OF ENGINE

‘ON BACK SIDE
OF ENGINE

¥ CAUTION'
EVE AND EAR |
PROTECTION

| = | REQURED

AOHITION._ 7

MACHINE WEIGH
LESS AUGER
71LBS
(32 Kg)

-

!
|
—

'ACAUTIO!

English-EN 27



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

sbeneral

EQUIPMENT COMPANY

Replacement Parts Diagram
Transmission Cover Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]

Rﬁzer;ilie Part Number Description Quantity
1 332-0130A Assembly, Cover, Transmission, (Includes Ref. 9 & 10) 1
2 471442 Seal, OIl 1
3 235-0230 Plate, Pin, Lock 1
4 235-0220 Assembly, Pin, Lock 1
5 235-0110 Spring, Pin, Lock 1
6 330H-0200 Washer, Nylon 1
7 330H-0020 Ring, O Type 1
8 GXV160UH2NSAH-BLK Engine, Honda, GXV160 1
9 235-0140 Bushing, Spring-Type 1
10 6203-2RS-12 Bearing, Ball 1
11 330H-0175 Assembly, Rotor/Shoe, Clutch, (Includes Ref. 28) 1
12 330-0320 Assembly, Swivel 1
13 16611-ZG9-U80 Rod, Choke 1
14 17954-ZG9-U80 Bracket, Choke 1
15 330H-0040 Deflector, Exhaust, Gxv160 1
16 55030400 BHSCS, #10-24 X 1/2, ZY 2
17 37050300 PHMS, 5/16-18 X 3/8, ZY 1
18 62060601 Bolt, Shoulder, 3/8 X 3/4 3
19 60052000 SHCS, 5/16-18 X 2-1/2, ZY 1
20 AN-960-516L Washer, Flat, 5/16, ZY 7
21 16050000 Washer, Lock, 5/16, ZY 8
22 18050000 Nut, Hex, 5/16-18, ZY 8
23 74020201 Plug, PTF, 1/8-27 1
24 6 Key, Woodruff, 5/32 X 5/8 1
25 5677 Valve, Relief 1
26 COV-0411 Clamp 1
27 46030100 Rivet, Pop, 3/16 X 1/8, SS 2
28 31040201 Screw, Set, 1/4-28 X 1/4, PF 2
29 310-5041 Decal, Storage 1
30 240-5100 Decal, 811 1
31 3G24-5072 Decal, Assistance 1
32 310-5031 Decal, Carb Off 1
33 330H-5050 Decal, Choke 1
34 SP8-5041 Decal, Caution, Eye/Ear 1
35 235-5020 Decal, Lock, Auger 1
36 330H-5070 Decal, Weight 1
37 240-5090 Decal, Danger 1
38 ZDBRPA265H01 Decal, BRPA265H, (Used on BRPA265H Only) 1

ZDBRPA270H01 Decal, BRPA270H, (Used on BRPA270H Only)
39 GECD-5060 Decal, Warning, Prop 65 1

English-EN

28



‘I ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER %ﬂﬂﬂﬂl’ﬂl
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
Transmission Case Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]

TR ARG

English-EN 29



EPIC® 300 SERIES TWO-MAN HOLE DIGGER

FORM GOMO08042003US, VERSION 1.1

sbeneral

EQUIPMENT COMPANY

Replacement Parts Diagram
Transmission Case Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]

Rﬁﬂiﬁ;ﬁe Part Number Description Quantity
1 332-0120A Assembly, Case, Transmission, (Includes Ref. 3, 5 & 6) 1
2 471820 Seal, Oil 1
3 08231 Cup, Bearing 2
4 08125G Cone, Bearing 2
5 6203-2RS-12 Bearing, Ball 2
6 235-0140 Bushing, Spring-Type 1
T 50100800A Plug, Drain, Oil, W/Gasket 1
8 332-0310 Gear, Pinion, Secondary 1
9 332-0330A Shaft, Drive, 1.38HEX, (Used on 332H, Includes Ref. 10) 1
10 332-0330-010 Bushing, Shaft, Drive 1
11 0812508231B-AV Ring, Nilos 1
12 332-0350 Gear, Secondary 1
13 7034 Gear, Primary 1
14 3516 Drum, Clutch, W/Pinion 1
15 332-0100PAK2 Pak2, Gasket, Transmission 1
16 2121PAK3 Pak3, Pin, Auger, .375D 1
17 348-0330 Shaft, Drive, .88SQ, (Used on 348H) 1
18 2021PAK3 Pak3, Pin, Auger, .312D 1
19 330H-0200 Washer, Nylon 1
20 37050300 PHMS, 5/16-18 X 3/8, ZY 1
21 15 Key, Woodruff, 1/4 X 1 1
22 6 Key, Woodruff, 5/32 X 5/8 1
23 85160000 Bushing, Machine, 1.0NR 1
24 40160001 Nut, Jam, Hex, 1-14, Z 1
25 51040800 Pin, Dowel, 1/4 X 1 2
26 AN-960-516L Washer, Flat, 5/16, ZY 9
27 16050000 Washer, Lock, 5/16, ZY 10
28 15053400 HHCS, 5/16-18 X 4-1/4, ZY 3
29 15053000 HHCS, 5/16-18 X 3-3/4, ZY 2
30 15051800 HHCS, 5/16-18 X 2-1/4, ZY 5

English-EN

30



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂnﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
Throttle Handle Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]

Replacement Parts Diagram
Operator Handle Assembly
332H & 348H Hole Digger

[Beginning with Serial Number 174809]

English-EN 31



EPIC® 300 SERIES TWO-MAN HOLE DIGGER

FORM GOMO08042003US, VERSION 1.1

sbeneral

EQUIPMENT COMPANY

Replacement Parts Diagram
Throttle Handle Assembly

332H & 348H Hole Digger
[Beginning with Serial Number 174809]

Reference Part Number Description Quantit
Number P y
1 235-0150 Handle, Throttle 1
2 235-0250 Grip, Handle, Throttle 1
3 310-0030 Assembly, Control, Throttle 1
4 235-0370 Tie, Cable, Throttle 1
5 310-0081PAK2 Pak2, Assy, Cable, Throttle 1
6 330H-5040 Decal, Ignition 1
7 GECD-5050 Decal, Family Owned, American 1
8 40090001 Nut, Jam, Hex, 9/16-18, ZY 1
9 15052200 HHCS, 5/16-18 X 2-3/4, ZY 2
10 AN-960-516L Washer, Flat, 5/16, ZY 2
11 16050000 Washer, Lock, 5/16, ZY 2
12 18050000 Nut, Hex, 5/16-18, ZY 2
13 210-5021 Decal, Caution, Avoid Injury 1

Replacement Parts Diagram
Operator Handle Assembly
332H & 348H Hole Digger
[Beginning with Serial Number 174809]
Reference L .
e Part Number Description Quantity
1 235-0090 Handle, Operator 1
2 235-0240 Grip, Handle, Operator 1
3 40090001 Nut, Jam, Hex, 9/16-18, ZY 1
4 15052200 HHCS, 5/16-18 X 2-3/4, ZY 2
5 AN-960-516L Washer, Flat, 5/16, ZY 2
6 16050000 Washer, Lock, 5/16, ZY 2
7 18050000 Nut, Hex, 5/16-18, ZY 2

English-EN

32



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

sbeneral

EQUIPMENT COMPANY

Replacement Parts Diagram

PN: 310-0030 Throttle Control Assembly
For Use With

300 Series Hole Diggers

Reference e .
Number Part Number Description Quantity
1 310-0020-030 Grip, Throttle 1
2 310-0030-020-A Tube, Throttle, W/Grip, (Includes Reference 1) 1
3 310-0030-010-A Assembly, Body, W/Screws, (Includes Reference 4) 1
4 310-0030-040 Screw, Cheesehead, M5-.8 X 20 2
5 310-0030-070 Sheave, Roller 1
6 310-0030-060 Cover, Top 1
7 310-0030-050 Screw, Self-Tapping 1
8 310-0020-080 Boot, Rubber 1

English-EN

33



EPIC® 300 SERIES TWO-MAN HOLE DIGGER

FORM GOMO08042003US, VERSION 1.1

sbeneral

QUIPMENT COMPANY

Replacement Parts Diagram

4400 Series Augers (2 Thru 4 Inch Diameter)

For Use With 332H Hole Digger

4400-2E3, 2 Inch
Diameter Auger

AWARNING!

| KEEP BODY PARTS, LOOSE CLOTHING AND ]
FOREIGN OBJECTS CLEAR OF ROTATING
AUGER. THIS AUGER IS NOT DESIGNED TO
BE UTILIZED AS AN ANCHORING DEVICE.

| THIS POWERHEAD IS NOT DESIGNED TO ]
DRIVE EARTH ANCHORING DEVICES,

23

| I

English-EN

4400-3E3, 3 Inch
Diameter Auger

4400-4E3, 4 Inch
Diameter Auger

34



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

soeneral

EQUIPMENT COMPANY

®

Replacement Parts Diagram

4400 Series Augers (2 Thru 4 Inch Diameter)

For Use With 332H Hole Digger

R:L?g:;e Part Number Description Application Quantity
1 15051200 HHCS, 5/16-18 X 1-1/2, ZY 4400-2E3 Thru 4400-3E3 1
2 15061400 HHCS, 3/8-16 X 1-3/4, ZY 4400-4E4 1
3 233-5093 Decal, Caution, Clear Rotating All Augers 1
4 52050000 Nut, Lock, 2-Way, 5/16-18, ZY 4400-2E3 Thru 4400-3E3 1
5 52060000 Nut, Lock, 2-Way, 3/8-16, ZY 4400-4E3 1
6 SB25PAKS | Pak3, Bit, Screw, Auger, (Includes Reference 1 & 4) 4400-2E3 1
7 SB35 Bit, Screw, Auger, (Includes Reference 1 & 4) 4400-3E3 1
8 SB45 Bit, Screw, Auger, (Includes Reference 2 & 5) 4400-4E3 1
9 DP-2 Pin, Drive 4400-2E3 1
10 DP-3 Pin, Drive 4400-3E3 1
11 2121PAK3 Pak3, Pin, Auger, .375D 4400-4E3 1

English-EN

35



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂﬂﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
4400 & 4450 Series Augers (6 Thru 18 Inch Diameter)
1-3/8 Inch Hexagon Drive Connection
For Use With 332H Hole Digger

'_A_ _uv Aﬁﬁ:DNG—I
[ KEEP BODY PARTS, LOOSE CLOTHING AND ]
FOREIGN OBJECTS CLEAR OF ROTATING
| AUGER.THIS AUGER IS NOT DESIGNEDTO |
BE UTILIZED AS AN ANCHORING DEVICE.
| THIS POWERHEAD IS NOT DESIGNED TO |

DRIVE EARTH ANCHORING DEVICES.
RPN P S, oA |

English-EN 36



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

soeneral

®

EQUIPMENT COMPANY

4400 & 4450 Series Augers (6 Thru 18 Inch Diameter)

Replacement Parts Diagram

1-3/8 Inch Hexagon Drive Connection
For Use With 332H Hole Digger

Rﬁzifg;e Part Number Description Application Quantity
1 15051200 HHCS, 5/16-18 X 1-1/2, ZY 4400-14E3 Thru 4400-18P 1
2 15051400 HHCS, 5/16-18 X 1-3/4, ZY 4450-6E3 Thru 4450-12E3 1
3 2121PAK3 Pak3, Pin, Auger, .375D 4400-6E3 Thru 4400-18P 1
4 233-5093 Decal, Caution, Clear Rotating All Augers 1
5 35HFCPAKY | Pak7, Tooth, Dirt, Hardfaced, (Includes 7 Each | 4450-6E3 Thru 4400-18P | As Regq.
PN: RL, Lock, Rubber)
6 52050000 Nut, Lock, 2-Way, 5/16-18, ZY 4450-6E3 Thru 4400-18P 1
7 RLPAK21 Pak21, Lock, Rubber 4450-6E3 Thru 4400-18P | As Req
8 SB25PAK3 | Pak3, Bit, Screw, Auger, (Includes Ref. 1 & 6) | 4400-14E3 Thru 4400-18P 1
9 SB26PAK3 | Pak3, Bit, Screw, Auger, (Includes Ref. 2 & 6) | 4450-6E3 Thru 4450-12E3 1

English-EN

37



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂﬂﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
4400 Series Couplers

(Use With 4400-2E3 and 4400-3E3 Augers)

S

13/16 Inch Hexagon

For Use With 332H & 348H Hole Digger

[-1/8 Inch Hexagon

@\AWARNING§

. KEEP BODY PARTS, LOOSE GLOTHING AND .
. FOREIGN OBJECTS CLEAR OF ROTATING ‘
. AUGER.THIS AUGER IS NOT DESIGNED TO -
. BE UTILIZED AS AN ANCHORING DEVICE.
+ THIS POWERHEAD IS NOT DESIGNED TO
. DRIVE EARTH ANCHORING DEVICES.

233-5093

English-EN 38



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

sbeneral

EQUIPMENT COMPANY

Replacement Parts Diagram
4400 Series Couplers
(Use With 4400-2E3 and 4400-3E3 Augers)
For Use With 332H Hole Digger

Rﬁzenrqir;e Part Number Description Quantity

1 4400-2CLR CPLR, 1-3/8 Box To 13/16 Pin, (Includes Ref. 3 & 4) 1
(For Use With 4400-2E3 Auger)

2 4400-3CLR CPLR, 1-3/8 Box To 1-1/8 Pin, (Includes Ref. 3 & 5) 1
(For Use With 4400-3E3 Auger)

3 233-5093 Decal, Caution, Clear Rotating 1

4 DP-2 Pin, Drive 1

5 DP-3 Pin, Drive 1

English-EN

39



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂnﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
PSD & PLDBH Series Augers (4 Thru 12 Inch Diameter)
7/8 Inch Square Drive Connection
For Use With 348H Hole Digger

e WARNING:

Diameter Auger ‘
. KEEP BODY PARTS, LOOSE CLOTHING AND -

* FOREIGN OBJECTS CLEAR OF ROTATING '
. AUGER. THIS AUGER I8 NOT DESIGNED TO
. BEUTILIZED AS AN ANCHORING DEVICE. .
. THIS POWERHEAD IS MOT DESIGNED TO ‘

' DRIVE EARTH ANCHORING DEVICES.

English-EN 40



EPIC® 300 SERIES TWO-MAN HOLE DIGGER
FORM GOMO08042003US, VERSION 1.1

soeneral

®

EQUIPMENT COMPANY

Replacement Parts Diagram
PSD & PLDBH Series Augers (4 Thru 12 Inch Diameter)

7/8 Inch Square Drive Connection

For Use With 348H Hole Digger

RSL?;eblie Part Number Description Application Quantity
1 2021PAK3 Pak3, Pin, Auger, .312D PSD4 Thru PLDBH12 1
2 233-5093 Decal, Caution, Clear Rotating All Augers 1
3 15061400 HHCS, 3/8-16 X 1-3/4, ZY PSD4 1
4 15051400 HHCS, 5/16-18 X 1-3/4, ZY PLDBH6 Thru PLDBH12 1
5 52060000 Nut, Lock, 2-Way, 3/8-16, ZY PSD4 1
6 52050000 Nut, Lock, 2-Way, 5/16-18, ZY PLDBHG Thru PLDBH12 1
7 RLPAK21 Pak21, Lock, Rubber PLDBHS6 Thru PLDBH12| As Req.
8 35HFCPAK7 | Pak7, Tooth, Dirt, Hardfaced, (Includes 7 Each | PLDBH6 Thru PLDBH12| As Req.
PN: RL, Lock, Rubber)
9 SB45 Bit, Screw, Auger, (Includes Ref. 3 & 5) PSD4 1
10 SB26PAK3 Pak3, Bit, Screw, Auger, (Includes Ref. 4 & 6) | PLDBH6 Thru PLDBH12 1

English-EN

41



‘l ®
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂﬂﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
PSD Series Augers (14 Thru 18 Inch Diameter)
7/8 Inch Square Drive Connection
For Use With 348H Hole Digger

AWARNING

+ KEEP BODY PARTS, LOOSE CLOTHING AND  +
* FOREIGN OBJECTS CLEAR OF ROTATING
' AUGER. THIS AUGER IS NOT DESIGNED TO |
. BE UTILIZED AS AN ANCHORING DEVICE.
+ THIS POWERHEAD IS NOT DESIGNED TO
* DRIVE EARTH ANCHORING DEVICES.

English-EN 42



‘l &
EPIC® 300 SERIES TWO-MAN HOLE DIGGER v;'ﬂﬂﬂﬂral
FORM GOMO08042003US, VERSION 1.1 EQUIPMENT COMPANY

Replacement Parts Diagram
PSD Series Augers (14 Thru 18 Diameter)
7/8 Inch Square Drive Connection
For Use With 348H Hole Digger

Rslfig;e Part Number Description Application Quantity
1 2021PAK3 Pak3, Pin, Auger, .312D PSD14 Thru PSD18P 1
2 233-5093 Decal, Caution, Clear Rotating All Augers 1
3 15051200 HHCS, 5/16-18 X 1-1/2, ZY PSD14 Thru PSD18P 1
4 52050000 Nut, Lock, 2-Way, 5/16-18, ZY PSD14 thru PSD18P 1
5 RLPAK21 Pak21, Lock, Rubber PSD14 Thru PSD18P | As Req.
6 35HFCPAK7 | Pak7, Tooth, Dirt, Hardfaced, (Includes 7 Each | PSD14 Thru PSD18P |As Req.
PN: RL, Lock, Rubber)
7 SB25PAK3 Pak3, Bit, Screw, Auger, (Includes Ref. 3& 4) | PSD14 Thru PSD18P 1

English-EN 43



	NOTICE TO OPERATORS
	CAUTION
	OPERATOR INSTRUCTIONAL DATA SHEET
	1  INTRODUCTION
	2  INTENDED USE
	3  TRAINING
	4  SAFETY SYMBOLS
	SAFETY ALERT SYMBOL & SIGNAL WORDS
	SAFETY SYMBOLS & MEANINGS

	5  SAFETY INSTRUCTIONS
	Clothing
	Flying Debris
	Burns
	BACK CARE & PROPER LIFTING PROCEDURES
	Back Anatomy
	Back Care Preventative Measures
	PROPER LIFTING PROCEDURES
	TRANSPORTATION
	DETERMINATION OF POTENTIAL SUBSURFACE HAZARDS IN PROPOSED DIGGING LOCATION(S)
	DETERMINATION OF POTENTIAL ABOVE SURFACE HAZARDS IN PROPOSED DIGGING LOCATION(S)
	OPERATIONAL HAZARDS UNDERSTANDING KICKBACK
	MINIMIZING KICKBACK FROM A DESIGN STANDPOINT

	6  MACHINE SPECIFICATIONS
	NOISE & VIBRATION EMISSIONS

	7  STANDARD PRODUCT & ACCESSORIES
	ACCESSORIES
	NOTE: All augers, extensions, teeth and screw bits are for use in general purpose projects for a variety of soil conditions unless otherwise specified. All auger and auger extension drive connections are 1-3/8 inch (35 mm) hexagon. Digging depth for a...

	8  MACHINE SET-UP
	INSTALLING OPERATOR HANDLES
	NOTES TO THROTTLE CABLE INSTALLATION
	FILLING ENGINE CRANKCASE WITH OIL
	FILLING HOLE DIGGER TRANSMISSION WITH OIL
	TRANSMISSION OIL RECOMMENDATIONS
	FILLING ENGINE FUEL TANK

	9  APPLICATION THEORY & TECHNIQUES
	HOLE DIGGING TECHNIQUES

	10  OPERATING INSTRUCTIONS
	INSTALLING AUGER
	STARTING ENGINE WITH AUGER ATTACHED
	PROPER OPERATOR STANCE   (FIGURE 11 & 12)
	REMOVING STUCK AUGER FROM HOLE
	ADDING/REMOVING NONFLIGHTED & FLIGHTED AUGER EXTENSION
	STOPPING HOLE DIGGER

	11  MAINTENANCE INSTRUCTIONS
	CHANGING HOLE DIGGER TRANSMISSION OIL
	MAGURA® THROTTLE CONTROL MAINTENANCE PROGRAM
	REPLACING WORN AUGER SCREW BIT
	REPLACING WORN AUGER TEETH

	12  SERVICE/REPAIR INSTRUCTIONS
	PRESSURE RELIEF VALVE SERVICING
	TRANSMISSION OIL SEAL REMOVAL & INSTALLATION
	CENTRIFUGAL CLUTCH ROTOR/SHOE ASSEMBLY REMOVAL & INSTALLATION
	ENGINE SERVICE

	13  TROUBLESHOOTING
	NOTE: If troubleshooting information does not correct situation, all maintenance/repairs not described in this operator manual must be done by a dedicated service center following a specific service/repair manual.
	ENGINE WILL NOT START
	ENGINE LOSES POWER
	ENGINE OVERHEATS
	HOLE DIGGER LACKS POWER
	AUGER ROTATES AT IDLE SPEED
	TEMPORARY STORAGE (On Job Site)
	LONG TERM STORAGE

	15  END OF LIFECYCLE
	16  DECLARATION OF CONFORMITY



